FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.4.3 2663.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 1% FA (2663.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SENSE:EXT| | A ALIGN OFF | 09:37:49 PM Jul 28, 2008
Center Freq 2.663500000 GHz CH Freq: 2.663500000 GHz

Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
|
Save As
_ type:
[
| I E— | . . A Up One
Center 2.664 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.01 dBm ., Create New
9.1430 MHz Folder
; —
Transmit Freq Error 26.9693 kHz OBW Power 99.00 %
x dB Bandwidth 9.486 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.01 dBm

99% Bandwidth :  9.1430 MHz
26 dB Bandwidth: 9.486 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.4.4 2673.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2673.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:36:22 PM Jul 28, 2008
Center Freq 2.673500000 GHz CH Freq: 2.673500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
Save As
_ type:
[
| I | . . A Up One
Center 2.674 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.35 dBm ., Create New
9.1444 MH:z Folder
; —
Transmit Freq Error 27.5054 kHz OBW Power 99.00 %
x dB Bandwidth 9.432 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.35 dBm

99% Bandwidth : 9.1444 MHz
26 dB Bandwidth : 9.432 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.4.5 2673.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2673.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:06:23 PM Jul 28, 2008
Center Freq 2.673500000 GHz CH Freq: 2.673500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
I Save As
_ type:
[
| I | . . A Up One
Center 2.674 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.50 dBm ., Create New
9.1461 MHz Folder
; —
Transmit Freq Error 27.1752 kHz OBW Power 99.00 %
x dB Bandwidth 9.496 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.50 dBm

99% Bandwidth :  9.1461 MHz
26 dB Bandwidth:  9.496 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.4.6 2673.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 2" FA (2673.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:37:29 PM Jul 28, 2008
Center Freq 2.673500000 GHz CH Freq: 2.673500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
|
Save As
_ type:
[
| I | . . A Up One
Center 2.674 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.24 dBm ., Create New
9.1459 MHz Folder
; —
Transmit Freq Error 27.1943 kHz OBW Power 99.00 %
x dB Bandwidth 9.496 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.24 dBm

99% Bandwidth :  9.1459 MHz
26 dB Bandwidth:  9.496 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.4.7 2683.5 MHz / QPSK

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2683.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation: QPSK
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

LA | | | | SEMSE:EXT| | M ALTGN OFF | 09:36:45 PM Jul 28, 2008
Center Freq 2.683500000 GHz CH Freq: 2.683500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
A Save As
A type:
[
| I E— | . . A Up One
Center 2.684 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 24.12 dBm ., Create New
9.1431 MHz Folder
; —
Transmit Freq Error 27.3988 kHz OBW Power 99.00 %
x dB Bandwidth 9.432 MHz* x dB -26.00 dB Cancel

|

Channel Power : 24.12 dBm

99% Bandwidth :  9.1431 MHz
26 dB Bandwidth : 9.432 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.4.8 2683.5 MHz / 16QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2683.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  16QAM
Bandwidth: 10 MHz

! Agilent 802.16 OFDMA - Occupied BW

| SEMSEENT| | /MALIGN OFF | 09:06:13 PM Jul 28, 2008
CH Freq: 2.683500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
| Save As
4 type:
[
| I E— | . . A Up One
Center 2.684 GHz Span 20 MHz |2 Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 24.23 dBm ., Create New
9.1451 MHz Folder
; —
Transmit Freq Error 27.4117 kHz OBW Power 99.00 %
x dB Bandwidth 9.498 MHz* x dB -26.00 dB Cancel

|

Channel Power : 24.23 dBm

99% Bandwidth : 9.1451 MHz
26 dB Bandwidth :  9.498 MHz
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
|ECEE CBTL, KOLAS JR-24W2.5G

6.3.4.9 2683.5 MHz / 64QAM

FCCRules: Part2 §2.1046 & §27.50(h)
Path: Up Link
Operating Frequency : 3™ FA (2683.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Modulation :  64QAM
Bandwidth: 10 MHz

iy Agilent 802.16 OFDMA - Occupied BW

| SEMSEENT| | /MALIGN OFF | 09:37:15 PM Jul 28, 2008
CH Freq: 2.683500000 GHz Save As...

Gate: LO Input: RF ] Trig: Free Run Avg|Ho_Id:>20.i‘20 Proﬁle:10 MHz
PASS HIEGain:Low #Atten: 10 dB Ext Gain: 318dB  Radio Device: BS
Save
_Ref 30dBm I
File/Folder
) List
|
File name:
| ——
| Save As
4 type:
[
| I E— | . . A Up One
Center 2.684 GHz Span 20 MHz Level
#Res BW 100 kHz VBW 1 MHz Sweep 24 ms
P
Occupied Bandwidth Total Power 23.99 dBm ., Create New
9.1451 MHz Folder
; —
Transmit Freq Error 27.2083 kHz OBW Power 99.00 %
x dB Bandwidth 9.498 MHz* x dB -26.00 dB Cancel

|

Channel Power : 23.99 dBm

99% Bandwidth : 9.1451 MHz
26 dB Bandwidth :  9.498 MHz
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@

IECEE CBTL, KOLAS

6.3.4.10

Full FA

FCC Rules :

Path :

Operating Frequency :
Input Level :

System Gain :
Bandwidth :

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
JR-24W2.5G

Part 2 §2.1046 & §27.50(h)

Up Link

Full FA

-56 dBm

80 dB

30 MHz

SEMSE:INT| | /MALIGN OFF 09:00:21 PM Aug 03, 2008

CH Freq: 2.673500000 GHz Save As...

Gate:LO  Input: RF ) Trig:Free Run ; i h
IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Avg|Hold:>20/20 Profile:10 MHz

Ref 30 dBm _

Center 2.674 GHz
#Res BW 100 kHz

Channel Power

23.79 dBm/ 30 MHz

VBW 1 MHz Sweep 7.2ms

Power Spectral Density =y Create New

Save

File/Folder
List

File name:

Save As

type:

A Up One

Span 60 MHz vt

Folder

-50.98 dBm/Hz

Cancel

|

Channel Power :

23.79 dBm
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FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater

@m Tes

IECEE CBTL, KOLAS JR-24W2.5G
6.4 Spurious Emissions at Antenna Terminals
6.4.1 Down Link / A-B Block

FCC Rules: Part2 8§2.1051 & §27.53(l)
Path:  Down Link
Operating Frequency :  Full FA
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 30 MHz

) .lgllenl Spectrum Analyzer - Swept SA

| AT | SEMSEEXT] | /WALIGN OFF | 11:17:45 AM 29, 2008
Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>20/20

Atten: 10 dB Ext Gain: -31.8 <B

Input: RF PNO: Fast )
IFGain:Low

File/Folder
List

‘ ‘ _ _ _ File name:

7 Save As

type:

& Up One

Level

s Create New|
Folder

Start 30 MHz } " - - e Cancel

#Res BW 1.0 MHz #VBW 3.0 MHz
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@m Tes

IECEE CBTL, KOLAS

6.4.2 Down Link

/ C-D Block

FCC Rules :
Path :

Operating Frequency :

T Agilent Spectrum Analyzer - Swept sn

Start Freq 30.000000 MHz
Input: RF

Ref 30.00 dBm

L\

PNO: Fast ()
IFGain:Low

Input Level :
System Gain :
Bandwidth :

| AC [

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
JR-24W2.5G

Part 2 §2.1051 & §27.53())

Down Link

Full FA

-56 dBm

80 dB

30 MHz

SEMSE:EXT| |

/I ALIGH OFF

| 111705 4

7 Trig: Free Run
Atten: 10 dB

Avg Type: Log-Pwr
Avg|Hold:>20/20
Ext Gain: -31.8 dB

T

Start 30 MHZ
#Res BW 1.0 MHz

#VBW 3.0 MHz

‘Stop 26.50 GHz
Sweep 66.2 ms (1001 pts)

%

BE

Save As...

File/Folder
List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Cancel
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IECEE CBTL, KOLAS

6.4.3

T Agilent Spectrum Analyzer - Swept SA

Stop Freq 26.500000000 GHz
PNO: Fast ()
IFGain:Low

Down Link / E-F Block

FCC Rules :
Path :

Operating Frequency :

Input: RF

Ref 30.00 dBm

Start 30 MHz

#Res BW 1.0 MHz

Input Level :
System Gain :
Bandwidth :

| AC [

SEMSE:EXT|

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater

Part 2 §2.1051 & §27.53())

JR-24W2.5G

Down Link

Full FA

-56 dBm

30 MHz

| /MALIGN OFF

| 11:15:29 4

T [ 11

#VBW 3.0 MHz

Trig: Free Run
Atten: 10 dB

Avg Type: Log-Pwr
Avg|Hold:>20/20
Ext Gain: -31.8 dB

" Stop 26.50 GHz

Sweep 66.2 ms (1001 pts)

&

BE

Save As...

File/Folder
List

File name:

Save As

type:

Up One
Level

-1 Create New
Folder

Cancel

%
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IECEE CBTL, KOLAS

6.4.4

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
JR-24W2.5G

Down Link / F-G Block

FCC Rules :

Path :

Operating Frequency :
Input Level :

System Gain :
Bandwidth :

T Agilent Spectrum Analyzer - Swept SA

Video BW 3.0 MHz )
Input: RE  PNO: Fast G, 11ig:Free Run

Start 30 MHz

#Res BW 1.0 MHz

| AC [

Part 2 §2.1051 & §27.53(l)
Down Link

Full FA

-56 dBm

80 dB

30 MHz

BE

SEMSE:EXT| | /MALIGN OFF | 11:14:07 &

IFGain:Low Atten:

S S A =D Save As

Avg Type: Log-Pwr Save As...

Avg|Hold:>20/20
Ext Gain: -31.8 dB

10 dB

File/Folder
List

File name:

type:

A Up One

Level

-1 Create New
Folder

Stop 26,50 GHz Cancel

#VBW 3.0 MHz Sweep 66.2 ms (1001 pts) %
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IECEE CBTL, KOLAS

6.4.5

Up Link / A-B Block

FCC Rules :
Path :

Operating Frequency :

T Agilent Spectrum Analyzer - Swept SA

Start Freq 30.000000 MHz
Input: RF

Ref 30.00 dBm _

.

Start 30 MHz
#Res BW 1.0 MHz

PNO: Fast )
IFGain:Low

Input Level :
System Gain :
Bandwidth :

| AC [

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater

Part 2 §2.1051 & §27.53())

JR-24W2.5G

Up Link

Full FA

-56 dBm

80 dB

30 MHz

SEMSE:EXT|

| /MALIGN OFF | 06:53:06 4

Trig: Free Run
Atten: 10 dB

Avg Type: Log-Pwr
Avg|Hold:>20/20
Ext Gain: -31.8 dB

#VBW 3.0 MHz

" Stop 26.50 GHz

BE

Save As...

File/Folder
List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Cancel

Sweep 66.2 ms (1001 pts) %
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@m Tes

IECEE CBTL, KOLAS

6.4.6

Up Link / C-D Block

FCC Rules :
Path :

Operating Frequency :

T Agilent Spectrum Analyzer - Swept sn

Start Freq 30.000000 MHz
Input: RF

Ref 30.00 dBm

L\

PNO: Fast ()
IFGain:Low

Input Level :
System Gain :
Bandwidth :

Part 2 §2.1051 & §27.53())

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater
JR-24W2.5G

Up Link

Full FA

-56 dBm

80 dB

30 MHz

| A | SEMSEENT| |

/I ALIGH OFF

| 052113 A

7 Trig: Free Run
Atten: 10 dB

Avg Type: Log-Pwr
Avg|Hold:>20/20
Ext Gain: -31.8 dB

Start 30 MHz MHZ
#Res BW 1.0 MHz

#VBW 3.0 MHz

‘Stop 26.50 GHz
Sweep 66.2 ms (1001 pts)

%

BE

Save As...

File/Folder
List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Cancel
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IECEE CBTL, KOLAS

6.4.7

Up Link / E-F Block

FCC Rules :
Path :

Operating Frequency :

T Agilent Spectrum Analyzer - Swept SA

Start Freq 30.000000 MHz
Input: RF

Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

PNO: Fast )
IFGain:Low

Input Level :
System Gain :
Bandwidth :

| AC [

SEMSE:EXT| |

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater

Part 2 §2.1051 & §27.53())

JR-24W2.5G

Up Link

Full FA

-56 dBm

80 dB

30 MHz

/I ALIGH OFF | 06:54:06 A&

] [ T

#VBW 3.0 MHz

Trig: Free Run
Atten: 10 dB

Avg Type: Log-Pwr
Avg|Hold:>20/20
Ext Gain: -31.8 dB

" Stop 26.50 GHz

BE

Save As...

File/Folder
List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Cancel

Sweep 66.2 ms (1001 pts) %
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IECEE CBTL, KOLAS

6.4.8

T Agilent Spectrum Analyzer - Swept SA

Start Freq 30.000000 MHz

Up Link / F-G Block

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater

Part 2 §2.1051 & §27.53())

JR-24W2.5G

FCC Rules :
Path: Up Link
Operating Frequency :  Full FA
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 30 MHz

| | AC | SENSE:EXT]

/I ALIGH OFF | 06:56:50 4

Trig: Free Run

Input: RF
Atten: 10 dB

PNO: Fast )
IFGain:Low

[ [

Avg Type: Log-Pwr
Avg|Hold:>20/20
Ext Gain: -31.8 dB

Start 30 MHz

#Res BW 1.0 MHz

#VBW 3.0 MHz

" Stop 26.50 GHz

BE

Save As...

File/Folder
List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Cancel

Sweep 66.2 ms (1001 pts) %
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FCC Test Report
Hutech?21. Co., Ltd.

IECEE CBTL, KOLAS

6.5

6.5.1

WiMAX RF Repeater
JR-24W2.5G

Band Edge Compliance

Down Link / A-B Block / Low Edge

FCCRules: Part2 §2.1051 & §27.53())
Path:  Down Link
Operating Frequency : 1% FA (2508.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

T Agilent 802.16 OFDMA - Spectrum Emission Mask

Gate: LO

Center 2.509 GHz

| SEMSEEXT] | A\ALIGN OFF | 11:02:30 4M Jul29, 2008
CH Freq: 2.508500000 GHz
—w— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz

#Atten: 10 dB Ext Gain: -31.8 <B Radio Device: BS

Mkr1 2.50292 GHz
-37.853 dBm

Input: RF

IFGain:Low

File/Folder
List

File name:

Save As

type:

&y

Up One
Level

s Create New|
Folder

Span 15 MHz

Cancel
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— FCC Test Report
m Lab Story Hutech21. Co., Ltd.

WiMAX RF Repeater
IECEE CBTL, KOLAS JR-24W2.5G

6.5.2 Down Link / A-B Block / High Edge

FCCRules: Part2 §2.1051 & §27.53())
Path: Down Link
Operating Frequency : 3™ FA (2528.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| | | A | SEMSEENT| | A\ALIGN OFF | 11:01:49 AM Jul29, 2005

Marker 1 2.53374 GHz CH Freq: 2.528500000 GHz Save As...
Gate: LO Input: RF w»— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz

#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.53374 GHz
Ref 3 -38.412 dBm

- - List
L

IFGain:Low

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Center 2.529 GHz Span 15 MHz e
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FCC Test Report
Hutech?21. Co., Ltd.

Tes
( WiMAX RF Repeater

IECEE CBTL, KOLAS JR-24W2.5G

6.5.3 Down Link / A-B Block / Intermodulation

FCCRules: Part2 §2.1051 & 827.53())
Path: Down Link
Operating Frequency :  Full FA
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 30 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| 50 & | | | A | SEMSEENT| | A\ALIGN OFF | 05:35:24 AM JuI30, 2008

p= e ) : Save As...
Offset B Rel Limit Stop Level -20.0008RiilAREE Rt E
Gate: LO Input: RF . Trig:Free Run Avg: 55.70% of 20 Profile:10 MHz

- #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS
Mkr2 2.53369 GHz
-40.801 dBm

0

IFGain:Low .

File/Folder
— List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

S I —SII S EEEEEES——————————"m———5— —— Cancel
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IECEE CBTL, KOLAS

FCC Test Report

Hutech?21. Co., Ltd.
WiMAX RF Repeater

JR-24W2.5G

6.5.4 Down Link / C-D Block / Low Edge
FCCRules: Part?2 §2.1051 & §27.53())
Path: Down Link
Operating Frequency : 1% FA (2541.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

BE

Save As...

e agilenl B02.16 OFDMA - Spectrum Emission Mask

| A | SENSE:EXT| |
CH Freq: 2.541500000 GHz
w»— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz
#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.53594 GHz
-36. 49’* dBm

/I ALIGH OFF | 11:03:34 &M Jul29, 2005

Gate LO Input: RF

IFGain:Low

File/Folder
List

File name:

Save As

type:

A Up One

Level

/ ! B I | | | | — —| -1 Create New
Folder
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Hutec

IECEE CBTL, KOLAS

FCC Test Report

h21. Co., Ltd.

WiMAX RF Repeater

JR-24W2.5G

6.5.5 Down Link / C-D Block / High Edge
FCCRules: Part?2 §2.1051 & §27.53())
Path: Down Link
Operating Frequency : 3™ FA (2561.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

T Agilent 802.16 OFDMA - Spectrum Emission Mask

| A | SEMSEENT| | /MALIGN OFF | 11:04:36 AM JuI29, 2005

BE

CH Freq: 2.561500000 GHz
w»— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz
#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.56675 GHz
-38. ? 6 dBm

Marker 1 2.56675 GHz
Gate: LO Input: RF

IFGain:Low

Ref 3

_\:_FL\

Save As...

File/Folder
List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Cancel

Report No: BWS-08-RF-0012
BWS TECH Inc.

Page Number :

FCC Test Report

Data of Issue :

121 of 157
August 19, 2008



FCC Test Report
Hutech?21. Co., Ltd.

Tes
( WiMAX RF Repeater

IECEE CBTL, KOLAS JR-24W2.5G

6.5.6 Down Link / C-D Block / INTERMODULATION

FCCRules: Part2 §2.1051 & 827.53())
Path: Down Link
Operating Frequency :  Full FA
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 30 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| SENSE:EXT| | A ALIGN OFF | 05:39:47 &M Jul 30, 2008
CH Freq: 2.551500000 GHz Save As...
) Trig: Free Run Avg: 58.34% of 20 Profile:10 MHz
IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr2 2.567 GHz

-39.583

Gate: LO Input: RF

File/Folder
— List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Spé'n 34'MI'-IIZ¢

Cancel
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— FCC Test Report
m Lab Story Hutech21. Co., Ltd.

WiMAX RF Repeater
IECEE CBTL, KOLAS JR-24W2.5G

6.5.7 Down Link / E-F Block / Low Edge

FCCRules: Part2 §2.1051 & §27.53())
Path: Down Link
Operating Frequency : 1% FA (2630.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| A | SEMSEENT| | /MALIGN OFF | 11:05:38 AM Jul29, 2008

Marker 1 2.62501 GHz CH Freq: 2.630500000 GHz Save As...
Gate: LD Input: RF —w— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz

#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.62502 GHz
Ref 3 -30. 389 dBm

” ‘ ‘ ‘ ‘ File/Folder

List

IFGain:Low

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

e N [ C— 7_§.p_ammz Cancel
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— FCC Test Report
m Lab Story Hutech21. Co., Ltd.

WiMAX RF Repeater
IECEE CBTL, KOLAS JR-24W2.5G

6.5.8 Down Link / E-F Block / High Edge

FCCRules: Part2 §2.1051 & §27.53())
Path: Down Link
Operating Frequency : 3™ FA (2650.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| | | A | SEMSEENT] | A\ALIGN OFF | 11:06:10 AM Jul29, 2005

Marker 1 2.65595 GHz CH Freq: 2.650500000 GHz Save As...
Gate: LO Input: RF w»— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz

#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.65595 GHz
Ref 3 -29.804 dBm

T T e

- ‘ - List

IFGain:Low

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

| Y I I I——— aemmm—— ) (S (IS S S cancel
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— FCC Test Report
m Lab Story Hutech21. Co., Ltd.

WiMAX RF Repeater
IECEE CBTL, KOLAS JR-24W2.5G

6.5.9 Down Link / E-F Block / INTERMODULATION

FCCRules: Part2 §2.1051 & 827.53())
Path: Down Link
Operating Frequency :  Full FA
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 30 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| | | | SEMSEENT| | A\ALIGN OFF | 054116 AM Jul30, 2005

Marker 2 2.65602 GHz CH Freq: 2.640500000 GHz Save As...
Gate: LO Input: RF .1 Trig:Free Run Avg: 49.52% of 20 Profile:10 MHz

IFGainiLow —  #Atten: 10 dB Ext Gain: 31.8 dB Radio Device: BS
Mkr2 2.65602 GHz
-33.493 dBm

- _— ™

” ‘ ‘ ‘ File/Folder

204 L . — T — T w1 — List

File name:

Save As

type:

A Up One

Level
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Folder
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(sws

FCC Test Report
Hutech?21. Co., Ltd.
WiMAX RF Repeater

atory

IECEE CBTL, KOLAS

6.5.10

JR-24W2.5G

Down Link / H-G Block / Low Edge

FCCRules: Part2 §2.1051 & §27.53())
Path: Down Link
Operating Frequency : 1% FA (2663.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

BE

T Agilent 802.16 OFDMA - Spectrum Emission Mask

Marker 1 2.658
Gate: LO

__,.gu;\

Ref

| A | SENSE:EXT|
CH Freq: 2.663500000 GHz
w»— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz

#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.65827 GHz
-30. 308 dBm

| /MALIGN OFF | 11:08:55 &AM Jul29, 2005

Save As...

23 GHz
Input: RF

IFGain:Low

3

\7_L\

File/Folder
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File name:

Save As

type:

A Up One

Level
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— FCC Test Report
m Lab Story Hutech21. Co., Ltd.

WiMAX RF Repeater
IECEE CBTL, KOLAS JR-24W2.5G

6.5.11 Down Link / H-G Block / High Edge

FCCRules: Part2 §2.1051 & §27.53())
Path: Down Link
Operating Frequency : 3™ FA (2683.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| | | A | SEMSEENT| | A\ALIGN OFF | 11:07:44 AM Jul29, 2005

Marker 1 2.68889 GHz CH Freq: 2.683500000 GHz Save As...
Gate: LO Input: RF w»— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz

#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.68888 GHz
Ref 3 -28.259 dBm

SRS E———

I I

I

IFGain:Low

File/Folder
List

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Cancel
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— FCC Test Report
m Lab Story Hutech21. Co., Ltd.

WiMAX RF Repeater
IECEE CBTL, KOLAS JR-24W2.5G

6.5.12 Down Link / H-G Block / INTERMODULATION

FCCRules: Part2 §2.1051 & 827.53())
Path: Down Link
Operating Frequency :  Full FA
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 30 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| SENSE:EXT| | A ALIGN OFF | 05:43:43 &M Jul 30, 2008
CH Freq: 2.673500000 GHz Save As...
) Trig: Free Run Avg: 48.20% of 20 Profile:10 MHz
IFGain:Low #Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.65807 GHz
-30.280 dBm

_— - ™

Gate: LO Input: RF

File/Folder

I List
717
|

| .
1 : | _ File name:

= ‘|

Save As

type:

A Up One

Level

-1y A I I I | Ll I -1 Create New
ﬂ Folder

Center 2.674 GHz } ' - e a— T Cancel
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(sws

FCC Test Report
atory Hutech21. Co., Ltd.
WiMAX RF Repeater

IECEE CBTL, KOLAS

6.5.13

JR-24W2.5G

Up Link / A-B Block / Low Edge

FCCRules: Part2 §2.1051 & §27.53())
Path: Up Link
Operating Frequency : 1% FA (2508.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

BE

T Agilent 802.16 OFDMA - Spectrum Emission Mask

Marker 1 2.50313 GHz
Gate: LO

Ref 3

| A | SENSE:EXT| |
CH Freq: 2.508500000 GHz
w»— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz
#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.50313 GHz
-39. 32? dBm

/I ALIGH OFF | 10:31:58 AM Jul29, 2005

Save As...

Input: RF

IFGain:Low

\7_L\

File/Folder
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File name:

Save As

type:

A Up One

Level

-1 Create New
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— FCC Test Report
m Lab Story Hutech21. Co., Ltd.

WiMAX RF Repeater
IECEE CBTL, KOLAS JR-24W2.5G

6.5.14 Up Link / A-B Block / High Edge

FCCRules: Part2 §2.1051 & §27.53())
Path: Up Link
Operating Frequency : 3™ FA (2528.5 MHz)
Input Level :  -56 dBm
System Gain: 80 dB
Bandwidth: 10 MHz

T Agilent B02.16 OFDMA - Spectrum Emission Mask (=16

| | | A | SEMSEENT| | A\ALIGN OFF | 10:30:56 AM Jul29, 2005

Marker 1 2.53398 GHz CH Freq: 2.528500000 GHz Save As...
Gate: LO Input: RF w»— Trig:Free Run Avg: 100.00% of 20 Profile:10 MHz

#Atten: 10 dB Ext Gain: -31.8 dB Radio Device: BS

Mkr1 2.53399 GHz
Ref 3 -37.873 dBm

1T T 1 BRI -

- ‘ - List

IFGain:Low

File name:

Save As

type:

A Up One

Level

-1 Create New
Folder

Cancel
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